



P.O. Box 2400
 Cookeville, Tennessee 38502-2400
 Phone: 931-372-8871
 Fax: 931-525-3896

Dimensional Tolerance Test Report

Test Number: RD172124DT

Date of Test: August 15, 2017

Specimen Number: 1652170809-1,10

Date of Manufacture: Unknown

Description of Test Specimen: Quiet-Tech Acoustic Insulation Batt

Test Method: ASTM C 167-15, "Test Methods for Thickness and Density of Blanket or Batt Thermal Insulations."

Report Prepared For: CarpetCycle, LLC / Mr. Robert Phillips

Results:

	Minimum Measurement (inch)	Maximum Measurement (inch)	Average Measurement (inch)	Recovery (% of label)
Length	83.83	84.00	83.92	n/a
Width	24.00	24.25	24.07	n/a
Thickness	1.71	1.75	1.73	n/a

Mass per area (lb/ft ²)	0.61
Density at recovered thickness (lb/ft ³)	4.22
Density at nominal thickness (lb/ft ³)	n/a


 Review: _____

10/5/17
 Date: _____